

Textile Laboratory

Test Report Date: Oct. 11, 2016 No: TXA0156B /2016 /SP Page 1 of 2

Dazzeon Technology Co., Ltd 4F., No.337, Sec. 1, Dunhua S. Rd., Daan Dist., Taipei City, Taiwan

The following sample was submitted and identified by applicant as:

Sample Description One sample of knitted fabric

Color Green

Fiber Content 100% Polyester

Fabric Weight 265a

Dazzeon Technology Co., Ltd Applicant

Sample Receiving Date Oct. 04, 2016

Test Performance Period Oct. 04, 2016 to Oct. 11, 2016

Test Performed Selected test(s) as requested by applicant.

Test Results For further details, please refer to the following page(s).

*Residual sample returned to applicant.

Remark: Test results have been taken from report number TXA0156/2016/SP, Date: Oct. 11, 2016

Signed for and on behalf of SGS Taiwan Ltd.

Chang Chia Hao, Ronnie Asst. Manager

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for sincing some. This description of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sqs.com/terms-and-conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents atwww.sqs.com/en/Terms-en-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

[&]quot;Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only." This test report cannot be reproduced, except in full,



Textile Laboratory

Test Report No: TXA0156B /2016 /SP Date: Oct. 11, 2016 Page 2 of 2

Test Results:

1.Water Resistance - Rain test (AATCC 35 - 2013)

(After 5 washes*)	Result (gm)
Specimens	
1.	> 5
2.	> 5
3.	> 5

Test was conducted under a hydrostatic head of 600 millimeters for a period of two (2) minutes.

U.S. Customs lists a maximum of 1.0 gram for a fabric to be considered water resistance.

2.Water Repellency (AATCC 22 - 2014 - Spray Test)

Individual Readings (After 5 washes*)

Specimens

1.	80
2.	80
3.	80

Rating: 100 = No sticking or wetting of upper surface.

90 = Slight random sticking or wetting of upper surface.

80 = Wetting of upper surface at spray points.

70 = Partial wetting of whole of upper surface.

50 = Complete wetting of whole of upper surface.

0 = Complete wetting of whole upper and lower surfaces.

*Washing condition: AATCC TS006 Hand wash at 80±5°F - using 1993 AATCC Standard Reference Detergent - tumble dry high - 5 cycle

*** End of Report ***

Member of the SGS Group

[&]quot;Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only." This test report cannot be reproduced, except in full,